ey

FINAL ENVIRONMENTAL IMPACT
REPORT = Volume 1

Biosolids Digester Facilities Project

PLANNING DEPARTMENT
CASE NO. 2015-000644ENV

STATE CLEARINGHOUSE NO. 2015062073

Draft EIR Publication Date: May 3, 2017

Draft EIR Public Hearing Date: June 1, 2017

Draft EIR Public Comment Period: May 4, 2017 to June 19, 2017
Final EIR Certification Hearing Date: March 8, 2018

2

SAN FRANCISCO
PLANNING
ENVIRONMENTAL PLANNING DIVISION | SAN FRANCISCO PLANNING DEPARTMENT

DEPARTMENT



BIOSOLIDS DIGESTER FACILITIES PROJECT FINAL
ENVIRONMENTAL IMPACT REPORT
Volume 1

Planning Department Case No. 2015-000644ENV
State Clearinghouse No. 2015062073

City and County of San Francisco
San Francisco Planning Department
[...]
round at the OSP. Flow on the east side of the city in the Bayside drainage basin are conveyed to and
treated at the SEP? and NPF, although the NPF only operates during wet weather. The system is
called a “combined system” because it collects and conveys both wastewater and stormwater in the
same network of pipes. Combined system flows are often expressed in terms of dry weather and wet
weather flows, since rainfall during wet weather can substantially increase flows over dry weather
periods.

The City’s major treatment facilities were constructed over several decades as part of major capital
improvement programs. The NPF was built in 1951, the SEP in 1952, and the OSP in 1993. The SEP
was enlarged and upgraded to secondary treatment in 1982, and again expanded to treat peak wet
weather flows in 1996.

8  Flows from the Presidio and Treasure Island, both within San Francisco, have their own treatment systems and are
not treated at one of the three treatment plants described above.
9 The SEP also treats flows from limited areas of Daly City and Brisbane.

Biosolids Digester Facilities Project Final EIR 2-8 July 2018
Case No. 2015-000644ENV



2. Project Description

Wastewater treatment processes at the SEP and OSP include the following two general categories:

. Liquid treatment processes and discharge of treated water through outfalls; and

o Solids treatment processes and hauling of treated biosolids to off-site locations for reuse.

2.2.2 Southeast Water Pollution Control Plant

2.2.2.1 Location

The SEP is located at 750 Phelps Street and currently occupies approximately 40 acres bounded by
Evans Avenue to the northeast, Quint and Rankin Streets to the northwest, Phelps Street to the
southeast, and the Caltrain railroad tracks, a freight rail spur, and City-owned properties to the west
(refer to Figures 2-1 and 2-2). Jerrold Avenue bisects the SEP, dividing it into SEP North (i.e., facilities
north of Jerrold Avenue) and SEP South (facilities south of Jerrold Avenue). Facilities on SEP North
are currently associated with processing the liquids portion of the wastewater. Facilities on SEP
South are currently associated with processing the solids portion of the wastewater and include the
existing digesters, solids loadout, and energy recovery facilities. Figure 2-3 shows the layout of
existing facilities at the SEP.

The SEP is located within San Francisco’s Bayview-Hunters Point community (Supervisor District 10)
and is surrounded by a mix of residential, commercial, and light- and heavy-industrial uses.
Residential and commercial uses are located across Phelps Street from the SEP; the nearest residence
islocated less than 100 feet from the existing SEP digesters (the circular tanks shown in the lower left-
hand portion of Figure 2-3 adjacent to the Southeast Greenhouses and south of Jerrold Avenue). As
shown on Figure 2-2, the Central Shops and Asphalt Plant sites are between the SEP and Caltrain
railroad tracks on either side of Jerrold Avenue, and the Southeast Greenhouses are adjacent to the
southwestern boundary of the SEP.

2.2.2.2 Operating Characteristics

Originally built in 1952 with major upgrades in 1982 and 1996, the SEP is the City's largest wastewater
treatment facility, treating approximately 80 percent of San Francisco’s sewage and stormwater flows.
The SEP operates seven days a week, 24 hours a day and treats wastewater from the Bayside drainage
area (generally the east side of the city) as well as flows from a limited area of Daly City and Brisbane
(representing about 2.5 percent of the total flow currently treated at the SEP). The existing wastewater
treatment operation at the SEP consists of a number of processes, depicted on Figure 2-4, that separate
and treat liquid and solids in the wastewater in compliance with regulatory requirements.

The liquid treatment processes consist of:

o Pre-treatment: screening and grit removal;

. Primary treatment: settling of large solids and skimming of oil and grease;
. Secondary treatment: biological treatment and settling; and

. Disinfection: adding chemicals for pathogen removal.

Biosolids Digester Facilities Project Final EIR 2-9 July 2018
Case No. 2015-000644ENV



NTRAL SHi

CIRCOSTA IRON & METAL

o |

RANKIN

HEADWORKS

PRIMARY
SEDIMENTATION

HEADWORK

o
AERATION o
TANKS o
E
ASPHALT PLANT z
s m
<
/7~ GATE(SLUDGE HAULING) ) |
Qul STREET 960 \ ”L
521 |
o=
10 8
530
560 +—oe1 SECONDARY.
© o 10 SEDIMENTATION
W carel 2305
_ . 7
10 1
—
f\ g
9 680 ' 2 2
[l L]
& 2
i
8 7 0 s
ANAERomTERS U DISINFECTION
] g PHELPS STREET
= ui z w w W
: | <] H | ; : 5 | M |
] W Q < z N >
z E g ” 2 B S
3 3 £ E S 2 c
2 3 = =z I © =
1000 500 0 100' 200°
e

L

STREET

AVENUE

EVANS

B

|__SOUTHEAST
LIFT STA.

Building Numbers

INFLUENT CONTROL STRUCTURE

OLD HEADWORKS

NEW HEADWORKS

PRIMARY INFLUENT CHANNEL DEWATER PUMP VAULT
SEDIMENTATION BUILDING NO.1
SEDIMENTATION BUILDING NO.2
SEDIMENTATION BUILDING NO.3
SEDIMENTATION CONTROL ROOM
PRIMARY INFLUENT CONTROL STRUCTURE
WEST PUMP ROOM

CENTRAL PUMP ROOM

PRIMARY EFFLUENT PUMP STATION

MAG METER ACCESS VAULT

AERATION TANKS

SECONDARY SEDIMENTATION TANKS
SECONDARY BYPASS JUNCTION STRUCTURE
SECONDARY SLUDGE CONTROL BUILDING
OXYGEN GENERATION BUILDING

SODIUM HYPOCHLORITE STORAGE TANKS
SODIUM BISULFITE STORAGE TANKS
POSTCHLORINATION BUILDING

PRIMARY EFFLUENT CHANNEL & DISINFECTION FACILITY
JUNCTION STRUCTURE

CHLORINE CONTACT CHANNELS
BIOASSAY BUILDING

PLANT EFFLUENT CONTROL STRUCTURE
ISLAIS CREEK BQOOSTER STATION
DIGESTION GROUP NO.1 CONTROL
DIGESTION GROUP NO.2 CONTROL

GAS BOOSTER STATION

GAS STORAGE FACILITY

DIGESTED SLUDGE THICKENING TANKS
SLUDGE BLEND TANK

SECONDARY SLUDGE THICKENING
INTERIM GRAVITY BELT THICKENER
SLUDGE FILTRATION BUILDING

PLANT RECYCLE PUMP STATION

DRYER BUILDING

COGENERATION BLDG

DIGESTER HEATING BOILERS

WASTE GAS BURNERS

DRY LIME STORAGE FACILITY

LIME SLAKING & FEED FACILITY

LIME SYSTEM CONTROL BUILDING
CENTRIFUGE BUILDING

OPERATORS BUILDING & ENGINEERING OFFICES
ENGINEERING OFFICES ANNEX

BIN HOPPERS

TRUCK SCALE (TEMPORARY)

SERVICE BUILDING

GREASE HANDLING FACILITY

#3 WATER LOADING STATION
SOUTHSIDE SUB STATION

PRIMARY POWER SWITCHING STATION
MAINTENANCE SHOP—SOUTH SIDE
TRAILER OFFICE AND STORAGE BOX
NO.1 & NO.2 WATER PUMP STATION
MASTER CONTROL AND LABORATORY
TEMPRORARY OFFICES

MAINTENANCE BUILDING

MAINTENANCE OFFICES (TRAILERS)
CHIMNEY

GALLERY

JERROLD STREET UNDERCROSSING
PIPE TRENCHES

ENTRANCE CONTROL BUILDING
EMERGENCY GENERATOR BUILDING
SEWER DEBRIS UNLOADING STATION

SOURCE: SFPUC, Wastewater Enterprise Bayside System Operations Plan Summary,

October 2013, adapted by ESA+Orion

SFPUC Biosolids Digester Facilities
Figure 2-3
Existing SEP Facilities



\

Incoming Combined
Stormater/Wastewater "
Flows

Treated Water to
Return Activated Sludge San Francisco Bay

i Soheat Bay Outfall and
Y @ Islais Creek in Wet Weather
@ 0 0O,

Screenings and Grit

Thickened Waste v
Primary Sludge ﬁ\ctivated Sludge
L4 N
Combined Primary

Y and Activated Sludge

{ Biogas Utilization

0.0
Treated Solids for
Beneficial Reuse

Centrifuge Dewatering Heat

Land Application

Hot Water Boiler Engine Generator

LEGEND

Digestion
Liquid Treatment

Solids Treatment

SFPUC Biosolids Digester Facilities
SOURCE: SFPUC, Wastewater Enterprise Bayside System Operations Plan Summary, Fi 2.4
October 2013, adapted by ESA+Orion IQUI‘e =

Process Flow Diagram for Existing SEP



2. Project Description

The solids treatment process consists of:

. Gravity belt thickening: condensing solids using gravity drainage to remove water;
. Mesophilic anaerobic digestion'®: stabilizing biosolids to reduce solids and pathogens; and
. Centrifuge dewatering: removing excess water by mechanical means.

As part of the solids treatment process, digester gas is generated by the anaerobic digestion process
and is used on-site to produce heat and power through the energy recovery process. Odor control
units are operated for both liquids and solids treatment processes.

A summary of existing SEP operations follows. While the project would not alter existing SEP liquid
treatment and discharge, a general description of these processes is provided below for informational
purposes.!!

Liquid Treatment and Disposal

The SEP is designed to treat up to 85 million gallons per day (mgd) of average dry weather
wastewater flows and up to 250 mgd of wet weather combined wastewater and stormwater flows.
During wet weather, the existing SEP facilities provide full secondary treatment (a higher level of
treatment than primary treatment) for up to 150 mgd and primary treatment for an additional
100 mgd of combined wastewater and stormwater flow. The pre-treatment process consists of
mechanical removal of trash, debris, and grit (sand and gravel) using screens and settling tanks.
Trucks haul the material removed during this process off-site for landfill disposal. The pre-treated
wastewater continues to the primary sedimentation tanks where solids sink to the bottom and grease
and oils that float to the top are removed by rotating skimmers. Then, in secondary treatment,
primary treated wastewater is mixed with bacterial biomass (activated sludge) and high-purity
oxygen in the aeration tanks to break down organic matter. The biomass is then separated from
treated wastewater in the secondary sedimentation tanks using gravity settling. Next, the treated
wastewater is disinfected with sodium hypochlorite and then dechlorinated!? with sodium bisulfite.
The treated wastewater is subsequently discharged into the Bay during all weather conditions and
into Islais Creek during wet weather.

10" Mesophilic anaerobic digestion is a method of treating wastewater solids using biological processes to inactivate

pathogens (disease-causing organisms) and produce stabilized organic biosolids, digester gas, and water.
Mesophilic anaerobic digesters operate at temperatures of 95 degrees Fahrenheit (°F) to 105 °F.

Chapter 4, Section 4.1.3, Approach to Cumulative Analysis and Cumulative Projects, presents descriptions of other
projects that would modify liquid treatment systems at the SEP.

Dechlorination, the process of removing chlorine from treated wastewater that has been chlorinated for
disinfection, is intended to protect aquatic resources.

11

12

Biosolids Digester Facilities Project Final EIR 2-12 July 2018
Case No. 2015-000644ENV



2. Project Description

Under National Pollutant Discharge Elimination System (NPDES) Permit!? No. CA0037664, the SFPUC
is authorized to discharge up to 110 mgd of mixed primary and secondary treated effluent into San
Francisco Bay through the Southeast Bay Outfall (also called the Pier 80 deepwater outfall), and during
wet weather up to 140 mgd of secondary effluent through the Quint Street Outfall to Islais Creek (see
Table 2-2). Peak daily wet weather flows to the SEP for years 2012 to 2014 were 250 mgd and are
projected to remain at 250 mgd in 2045. Average dry weather flows to the SEP for years 2012 to 2014
ranged from 58 to 61 mgd and are projected to increase to 69 mgd by 2045 due to population
growth. 1415

TABLE 2-2
SOUTHEAST WATER POLLUTION CONTROL PLANT DISCHARGE AMOUNTS AND LOCATIONS
Design Capacity

Scenario Discharge Description (million gallons per day) | Discharge Location

Dry Weather | Secondary treated and disinfected Average: 85 Pier 80 Deepwater Outfall to
wastewater Peak: 110 San Francisco Bay

Wet Weather | Mix of primary and secondary Peak: 110 Pier 80 Deepwater Outfall to
treated combined wastewater and San Francisco Bay
stormwater, all disinfected
Secondary treated and disinfected Peak: 140 Quint Street Outfall to Islais
combined wastewater and Creek
stormwater
Total Wet Weather Discharge Peak: 250

SOURCE: San Francisco Bay Regional Water Quality Control Board Order No. R2-2013-0029, NPDES No. CA0037664, adopted August
2013.

Solids Treatment and Disposal

The existing solids treatment process consists of solids thickening to reduce the liquids content,
anaerobic digestion of the thickened solids, and biosolids dewatering to produce a drier material;
the treated biosolids are then hauled off-site. Waste activated sludge (biomass generated after
microbial activity and settlement in the secondary treatment process) is thickened using gravity belt
thickeners, combined with primary sludge (solids from the primary treatment process), and sent to

13 The NPDES program is a federal program that has been delegated to the State of California for implementation
through the State Water Resources Control Board (SWRCB) and the nine Regional Water Quality Control Boards
(RWQCBs). NPDES permits regulate point sources (e.g., wastewater treatment plants) that discharge to waters of
the United States. Waste discharge requirements for the SEP are covered under Order No. R2-2013-0029 (NPDES
No. CA0037664). NPDES permits are updated approximately every five years, and the upcoming renewal of the
SEP’s NPDES permit is anticipated in late 2018. The BDFP would not require an update of the NPDES permit at this
time; rather, SEP changes associated with the BDFP would be addressed in the subsequent NPDES permit renewal
cycle.

SFPUC, Wastewater Flow and Load Projections Technical Memorandum, prepared for San Francisco Public Utilities
Commission Sewer System Improvement Program, updated February 2014.

SFPUC, personal communication from Sue Chau to Karen Lancelle et al. regarding RFI and Action Item responses,
September 9, 2015.

14

15

Biosolids Digester Facilities Project Final EIR 2-13 July 2018
Case No. 2015-000644ENV



2. Project Description

the anaerobic digesters. The anaerobic digestion process produces stabilized biosolids and digester
gas (also referred to as biogas). The SEP currently has ten digester tanks: seven primary digesters,
two secondary (storage) digesters, and one that has been converted to a digester gas storage facility.

The existing solids treatment process produces Class B biosolids, which contain detectable levels of
pathogens. To protect public health, regulations for the land application of Class B biosolids include
buffer requirements and restrictions on public access and crop harvesting. Class B biosolids
produced at the SEP are suitable for beneficial reuse; they are trucked out for land application (i.e.,
added to soil to fertilize crops and other vegetation, or to condition soil with organic matter), used as
alternative daily cover at landfills, or composted. In 2015, for example, biosolids were trucked to the
following locations:

. Sonoma County and Solano County during the dry season (May to October) for land

application;
. Sacramento County during the wet season for land application;
o Potrero Hills Landfill (Suisun City) and Altamont Landfill (Livermore) during the wet season

for use as alternative daily cover; and

. A composting facility near Dos Palos in Merced County.

In 2015, the SEP produced about 13,000 dry tons (the weight of solids excluding the weight of the
water) of Class B biosolids. With anticipated population growth, by 2045 the SFPUC estimates this
number would increase to approximately 27,700 dry tons of Class B biosolids if operation of the
existing SEP biosolids treatment process or similar technologies were to continue. With
implementation of the proposed technology under the BDFP, the quantity of biosolids produced in
2045 would be reduced to about 24,000 dry tons, and the quality would be upgraded to Class A
biosolids (refer to description of proposed solids handling under the BDFP in Section 2.4.1, below).

Odor Control

The SEP currently implements odor control measures for both liquid and solids treatment processes
at locations with high potential for odors. These measures generally involve treating odorous air
through adsorption units that chemically and physically remove and disperse odors. These include
units at the Influent Control Structure, existing Headworks facilities, and Secondary Sludge Control
Building in the liquid treatment processes; and at the gravity belt thickeners, Centrifuge Building,
and cake loadout in the solids treatment processes. In addition, the SFPUC regularly implements best